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1. TEST PROGRAM

References
> 47 CFR Part 15.247
> ANSI C63.10-2013

> 558074 D01 DTS Measurement Guidance v04

Radio requirement:

Clause (47CFR Part 15.247)
Test Description

Test result - Comments

Occupied Bandwidth [ M PASS O FAIL O NA O NP(1)
20dB Bandwidth V1 PASS O FAIL O NA I NP(1)
Number of Hopping Frequency [ v PASS O FAIL O NA I NP(1)
Carrier Frequency Separation 5 M PASS 0 FAIL O NA O NP(1)
Time of Occupancy [ v PASS O FAIL O NA 0 NP(1)
Duty Cycle b M PASS O FAIL O NA O NP(1)
Maximum Conducted Output Power [ M PASS I FAIL O NA O NP(1)
Conducted Spurious Emission at the Band Edge [ M PASS I FAIL 0 NA I NP(1)
Unwanted Emissions into Non-Restricted Frequency Bands f» M PASS I FAIL O NA() O NP(1)
AC Power Line Conducted Emission [ M PASS I FAIL O NA(2) O NP(1)
Unwanted Emissions into Restricted Frequency Bands [ M PASS I FAIL 0 NA I NP(1)
Receiver Radiated emissions [ M PASS I FAIL O NA O NP(1)

This table is a summary of test report, see conclusion of each clause of this test report for detail.

(1): Limited program

(2): EUT not directly or indirectly connected to the AC Power Public Network

PASS: EUT complies with standard’s requirement

FAIL: EUT does not comply with standard’s requirement
NA: Not Applicable

NP: Test Not Performed
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2, EQUIPMENT UNDER TEST: CONFIGURATION (DECLARED BY PROVIDER)

2.1. HARDWARE IDENTIFICATION (EUT AND AUXILIARIES):

Equipment under test (EUT):
Sagemcom® Sound Box SBDV01 Serial Number: 253770742
Power supply : NBC80A200400M2

Inputs/outputs - Cable:

Access Type ul;gg(t:q) Defé?;ed Shielded | Under test Comments
Cable Power supplay - O O O -
Ethernet cable - - | O O -

Auxiliary equipment used during test:

Type Reference Sn Comments

Laptop computer - - -

Equipment information:

Bluetooth Classic Tvpe: Ov1.2 | Ov2.0 | Ov21+EDR | O v3.0+HS
ype: O v4.0 [ O v4.1 | M v4.2

Frequency band: [2400 — 2483.5] MHz

Spectrum Modulation: M FHSS

Number of Channel: Maximum: | 79 | Minimum: | 20

Spacing channel: 1MHz

Channel bandwidth: 1MHz

Antenna Type: M Integral 0] External L] Dedicated

Antenna connector: M Yes [J No ] Temporary for test

1

Transmit chains: -
Single antenna

Beam forming gain: No
Receiver chains 1
Type of equipment: I Stand-alone | O Plug-in | 00 Combined
Ad-Hoc mode: O Yes |  No
Dwell time: 400ms
Duty cycle: [ Continuous duty | O Intermittent duty | 0 100% duty
Equipment type: M Production model | [ Pre-production model
Tmin: 0 -20°C | M 0°C | 0 X°C
Operating temperature range: Tnom: 20°C
Tmax: 0 35°C | 0 55°C | M 40°C
Type of power source: M AC power supply [0 DC power supply [ Battery
Vhom: M 120V/60HZz I X Vdc

Operating voltage range: Vnom: 1 240V/50Hz 0 X Vdc

Antenna Characteristic

Antenna assembly Gain (dBi) Frequency Band (MHz) Impedance(Q)

1 4.72 2400 — 2483.5 50
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CHANNEL PLAN

Channel Frequency (MHz) Channel Frequency (MHz) Channel Frequency (MHz)
Cmin: 0 2402 27 2429 54 2456
1 2403 28 2430 55 2457
2 2404 29 2431 56 2458
3 2405 30 2432 57 2459
4 2406 31 2433 58 2460
5 2407 32 2434 59 2461
6 2408 33 2435 60 2462
7 2409 34 2436 61 2463
8 2410 35 2437 62 2464
9 2411 36 2438 63 2465
10 2412 37 2439 64 2466
11 2413 38 2440 65 2467
12 2414 39 2441 66 2468
13 2415 40 2442 67 2469
14 2416 41 2443 68 2470
15 2417 42 2444 69 2471
16 2418 43 2445 70 2472
17 2419 44 2446 71 2473
18 2420 45 2447 72 2474
19 2421 46 2448 73 2475
20 2422 47 2449 74 2476
21 2423 48 2450 75 2477
22 2424 49 2451 76 2478
23 2425 50 2452 77 2479
24 2426 51 2453 Cmax: 78 2480
25 2427 52 2454
26 2428 53 2455
DATA RATE
Available Modulation Max. Data Rate Packet Worst Case
for EUT type (Mbps) type Modulation
GFSK 1 1-DM1 O
GFSK 1 1-DH1 ]
z GFSK 1 1-DM3 O
GFSK 1 1-DH3 ]
GFSK 1 1-DM5 O
GFSK 1 1-DH5 4}
e} GFSK 1 AUX1 O
/4 DQPSK 2 2-DH1 ]
/4 DQPSK 2 2-DH3 o}
7 /4 DQPSK 2 2-DH5 4}
8DPSK 3 3-DH1 4}
8DPSK 3 3-DH3 o}
8DPSK 3 3-DH5 o}
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2.2, RUNNING MODE

The EUT is set in the following modes during tests:
- Permanent emission with modulation on a fixed channel in the data rate that produced the highest power

- Permanent emission with modulation & hopping in the data rate that produced the highest power
- Permanent reception

Following commands with the specific test software “Tera-Term” are used to set the product:
- See document: 998050 _02_Bluetooth test commands of PONY 2,4GHz, for the commands used during test.

23. EQUIPMENT LABELLING

S3GEMCOM swirck Mo PoweR suppLY
PIN:191433971-XX k‘_’E
MODEL:NBC80A200400M2 E {\}
INPUT:100-240V~, 50/60Hz,1.5A
OUTPUT:20.0V = 4.0A Bres

(-
This device complies with part 15 of the FCC Rules. usTEp  NBO1 c € E\/
[ ==

Operation Is subject to the following two conditions : POWER SUPPLY

(1)This device may not cause harmful interference, and C C c

(2)This device must accept any Interference received, CoCV5 ® ®
Iincluding Interference that may cause undesired operation. MADE IN CHINA BY NletBit

\

Code bare type 128 SaGemMcoMm

© MSQ Part Number: 12345 L Sound Box SBDV01
< - 253770742-ind
cg‘ % Code barre type 128 © L!sl'.I;ED 20V =4A
5t TE ;
C 3| SGC SIN: 123456789012 E308616 Date Code: WWIYY
w3 SSID : amplify-CCDDEE

MAC Address : aa:bb:ec:dd:ee  FCC ID: VW3SBDVO01 Made in CZECH Republic

TYM S/N 1 XXXXXXXXX Manufactured under license from Dolby Laboratories. Dolby, Dolby
'\ Audio and the double-D symbol are trademarks of Dolby Laboratories./

2.4. EQUIPMENT MODIFICATION

™ None 0 Modification:
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3. OccurilED BANDWIDTH

3. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU
Date of test : October 1, 2018
Ambient temperature :26°C & 24°C

Relative humidity 1 44% & 47%

3.2. TEST SETUP

- The Equipment Under Test is installed:
¥ On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
M Conducted Method
O Radiated Method

- Test Procedure:
¥ ANSI C63.10 § 6.9.3

Photograph for Occupied bandwidth

TEST REPORT
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3. LIMIT

No Limit

3.2. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Cal_Date Cal_Due
. ROHDE &
EMI receiver SCHWARZ ESR7 A2642023 2016/11 2018/11
Multimeter KEITHLEY 2000 A1242090 2017/05 2019/05
Cal with Cal with
Power supply KIKUSUI PCR500M A7040079 Multimeter Multimeter
Cable TELEDYNE 920-0202-048 A5329674 2018/10 2019/10

Note: In our quality system, the test equipment calibration due is more & less 2 months
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3.3. RESULTS

Spectrum
Ref Level 21.10 dém  Offset 21.10 d8 & RBW 30 kHz Compatible FSu Ref Level 21.10 dém Offset 21,10 d& » RBW 30 kHz Compatible FSuU
|= Att 10de  SWT 63.2 s & VBW 100 kHz  Mode Auto FFT _ Input 1 aC Att 10de  SWT 63.2 s & VBW 100 kHz Mode Auto FFT  Input 1 AC

MI[1] 10.28 dBm M1[1]
2.402160780 GHz|
Occ By 852.160869973 kHz

Occ Bw

9.95 dBm)|
2.440159840 GHz
B854.660791851 kHZ

-40 df

-50 di

P

-60 dBm—

=70 dem

=70 dBm

CF 2.402 GHz 32001 pts Span 5.0 MHz CF 2.44 GHz 32001 pts

Span 5.0 MHz

Marker

Function Result

Type | Ref | Trc X-value Y-value Function
M1 1 2.40216078 GHz 10.28 dBm

Function Result X-value Y-value Function
1 2.44015584 GHz 9.95 dBm

854660791851 kHz

2.439566107 GHz -8.80 dBm Occ Bw

T1 1 2.401568763 GHz -8.94 dBm Occ Bw 852,160869973 kHz

2.440420768 GHz -9.65 dBm
— —

T2 1 2.402420924 GHz -9.51 dBm
n — —

Date: 1.0CT.2018 10:29.34

Spectrum

Ref Level 21.10 dém  Offset 21.10 dB & RBW 30 kHz Compatible FSuU
10 dB  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT  Input 1 AC

M1[1] 10.05 dBm|
2.480160000 GHz|
Occ Bw 856.066997906 kHz

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

B0 dEm—

=70 dBm

CF 2.48 GHz 32001 pts Span 5.0 MHz

X-value Y-value Function Function Result
2.48016 GHz 10.05 dBm
2.479565482 GHz -8.81 dBm Oce Bw 856066297206 kHz
2.480421549 GHz -9.54 dBm

Date: 1. OCT 2018 10:32:57

Channel Occupied Bandwidth (MHz)

Cmin 0.852

Cnom 0.855

Cmax 0.856
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/4 DQPSK

Cmin Cnom
=)
Spectrum a8 a9 (] Spectrum
Ref Level 21,10 dém Offset 21,10 dB & RBW 30 kHz Compatible F5U Ref Level 21,10 dém  Offset 21,10 dé & RBW 30 kHz Compatible FSuU
| Att 10 dB  SWT 63,2 s @ VBW 100 kHz  Mode Auto FFT  Input 1 AC = Att 10 dB  SWT 63.2 s & VBW 100 kHz Mode Auto FFT  Input 1 AC
0 1Pk View O 1Pk View
M1[1] 5.16 dBm MI[1] 6.52 dBm
2.401983280 GHz| 2.440160310 GHz|
10 dem i Oce B 1173400831 mHz| f§] 10 d8 H—o0cc Bw
A/ A
0 dem: ' i 0 dBm — - \, —
%y ¥ T 1Y MNen
g T
¥
-10d -10 dem - -
-20 dBm -20 dBm:
-30 dl -30 dBm
|
dem - W g _ 40 dm - al _
- Al : o : / " A
50 der - 50 dBm -
ey S N i, '
s 50, (Bim— o
-70 der -70 dBm
CF 2.402 GHz 32001 pts Span 5.0 MHz CF 2.44 GHz 32001 pts Span 5.0 MHz
Marker Marker
Type | Ref | Trc X-value ¥-value Function Function Result Type | Ref | Trc X-value Y-value Function Function Result
M1 1 2,40198328 GHz 5.16 dem M1 1 2.44016031 GHz 5.52 dBm
Ti 1 2,401408456 GHz -7.90 d8m Occ Bw 1.173400831 MHz T 1 2.439411425 GHz -7.76 dBm Oce Bw 1.16543233 MHz
T2 1 2.402581857 GHz -10.77 dém T2 1 2.440576857 GHz ~9.51 dém
] “ ﬁ - —
Date: 1.0CT.2018 10:38:05 Date: 1.0CT 2018 10:37-16
Cmax
Spectrum
Ref Level 21.10 dem Offset 21,10 d® & RBW 30 kHz Compatible FsU
Att 1I0dB  SWT  63.2ps @ VBW 100 kHz _Mode Auto FFT__ Input 1 AC
[0 1Pk View
M1[1] 6.18 dBm
2.480160780 GHz|
- Occ Bw 1.165588575 MHz

0 dBm-

-20 dém

-30 di

-40 dBm

-50 dBr

Date: 1.0CT.2018 10:36:16

3 s i b LA
-60°UBm
=70 dBr
CF 2.48 GHz 32001 pts Span 5.0 MHz
Marker
Type | Ref | Tre X-value Y-value Function Function Result
M1 1 2.48016078 GHz 6.18 dBm
T1 1 2.479411112 GHz -7.90 dém Occ Bw 1.165588575 MHz
T2 1 2.480576701 GHz -9.60 dém

Channel Occupied Bandwidth (MHz)
Cmin 1.17
Cnom 1.16
Cmax 1.16
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Spectrum

Ref Level 21.10 d&m
10de

Offset 21,10 d8 & RBW 30 kHz
SWT 63.2 ps & VBW 100 kHz

Compatible FSuU
Mode Auto FFT

Ref Level 21.10 dem
10de

Offset 21,10 d8 & RBW 30 kHz
SWT 63.2 ps & VBW 100 kHz

Compatible FSu
Mode Auto FFT

Input 1 AC Input 1 AC

6.96 dBrr
2.440160460 GHz
1.1643386 14 MHz|

M1[1]

7.29 dBm)
2.402160460 GHz
1.164182369 MHz|

MI[1]

Occ Bw

Occ Bw

0 dem

-10 dém

-10 dBm

-20 dem

-20 dem

-30 dBm

-40 dBm

-50 dBm

Lt tBm—

=70 dem

=70 dBm

32001 pts Span 5.0 MHz

Span 5.0 MHz CF 2.44 GHz

CF 2.402 GHz
Marker
Type | Ref | Trc X-value
1 1 2.40216046 GHz
1 2.401416112 GHz
1 2.402580294 GHz
——

32001 pts

Y-value Function Function Result
6.96 dBm
-8.54 dBm

-8.75 dBm
—

X-value
2.44016046 GHz
2.439415487 GHz
2.440579826 GHz
—

Y-value Function Function Result
7.29 dBm
-8.48 dBm

-8.65 dBm
—

Occ Bw 1.164338614 MHz

Occ Bw 1.164182369 MHz

)

Date: 1. OCT 2018 10:39:47

Spectrum

Ref Level 21,10 dém  Offset 21,10 dB & RBW 30 kHz
= Att 10 dB  SWT 63.2 y5s & VBW 100 kHz

Compatible FSuU

Mode Auto FFT  Input 1 AC

5.67 dBm)|
2.480160310 GHz
1.166994781 MHz

M1[1]

Occ Bw

Sm 5.0 MHz

32001 Els

Y-value
5.67 dBm
-8.92 dBm
-9.14 dBm

Function Result |

X-value Function

2.48016031 GHz
2.479414237 GHz
2.480581232 GHz

occ Bw 1.166994781 MHz

Date: 1. OCT 2018 10:41:38

Channel Occupied Bandwidth (MHz)
Cmin 1.16
Cnom 1.16
Cmax 1.17

3.4. CONCLUSION

Occupied Bandwidth measurement performed on the sample of the product Sagemcom® Sound Box SBDV01, SN:
253770742, in configuration and description presented in this test report, show levels compliant to the 47 CFR PART
15.247.
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4. 20D0B EmissION BANDWIDTH

41. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU

Date of test : September 26, 2018 to September 27, 2018
Ambient temperature :26°C & 24°C

Relative humidity 1 44% & 47%

4.2. TEST SETUP

- The Equipment Under Test is installed:
¥ On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
M Conducted Method
O Radiated Method

- Test Procedure:
¥ ANSI C63.10 § 6.9.2

Photograph for 20dB emission bandwidth

TEST REPORT
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43. LIMIT

No Limit

4.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Cal_Date Cal_Due
. ROHDE &
EMI receiver SCHWARZ ESR7 A2642023 2016/11 2018/11
Multimeter KEITHLEY 2000 A1242090 2017/05 2019/05
Cal with Cal with
Power supply KIKUSUI PCR500M A7040079 Multimeter Multimeter
Cable TELEDYNE 920-0202-048 A5329674 2017/10 2018/10

Note: In our quality system, the test equipment calibration due is more & less 2 months

N° 157205-726501-B
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4,5. RESULTS

Spectrum
Ref Level 21.10 dem  Offset 21,10 dB & RBW 30 kHz Compatible FSU Ref Level 21,10 dém  Offset 21,10 dB & RBW 30 kHz Compatible FSU
|= Att 10de  SWT 63.2 s @ VBW 100 kHz  Mode Auto FFT  Input 1 AC @ Att 10de  SWT 63.2 s @ VBW 100 kHz  Mode Auto FFT  Input 1 AC
01Pk View

M1[1] 9.58 dBmr
2.4401601720 GHz|

nd T—F ndB 20.00 dB|
ST VA Bw 820.687000000 kHz|

MI[1] 9.63 dBm

2.4021603590 GHz
104 ———%—ndB 20.00 dB
F VA Bw 820.500000000 kHz|

0 dBm <Q factor cozr ol od =Q factor 2973.3
1 T A2 N
-10 dBm i ~
Y -

-20 dem i

-30 dBm

-40 dBm -40d

50, JBin- - -50 dbri==t-

-50 dBm -60 dBm

=70 dBm =70 dem

CF 2.402 GHz 32000 pts Span 3.0 MHz
Marker

Type | Ref | Trc X-value Y-value Function Function Result |

ML 1 2.202160359 GHz 9,63 dBm ndé dawn 820.5 kHz

T1 1 2.401587922 GHz -10.37 dém ndB. 20,00 dB

T2 1 2.402408422 GHz -10.38 dBm Q factar 2927.7
n — —

CF 2.44 GHz 32000 pts Span 3.0 MHz

Type | Ref | Trc X-value Y-value Function Function Result |
M1 1 2.240160172 GHz 9,58 dBm ndé down 820,687 kHz
T1 1 2.439587734 GHz -10.42 dBm ndb 20,00 dB

T2 1 2.440408422 GHz -10.43 dBm Q factor 2973.3
— e —————

Date: 26.SEP.2018 14:04:50

Spectrum

Ref Level 21,10 dém  Offset 21,10 dB & RBW 30 kHz
10 dB  SWT 63.2 y5s & VBW 100 kHz

Compatible FSuU
Mode Auto FFT

Input 1 AC

O 1Pk View

M1[1] 9.49 dBm

M1 2.4801601720 GHz

1048 T —ndB 20.00 dB)|
o Vi Bw 826.594000000 kHz|

0dem — ~<Q factor 3000.5

\

-10 dBm:

-20 dBm

-30 dBm

-40 dBm

50 dam=—-

-60 dBm

=70 dBm

CF 2.48 GHz 32000 pts Span 3.0 MHz

X-value Y-value Function Function Result
2.480160172 GHz 9.49 dBm ndB down 826,594 kHz
2.479581734 GHz -10.51 dBm ndg 20,00 d&
1 2.480408328 GHz -10.52 dBm Q factar 3000.5

Date: 26 SEP.2018 14:07:05

Channel 20dB Bandwidth (MHz)
Cmin 0.82
Cnom 0.82
Cmax 0.86
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/4 DQPSK

Spectrum Spectrum
Ref Level 21.10 dém  Offset 21.10 d8 & RBW 30 kHz Compatible FSu Ref Level 21.10 dém Offset 21,10 d& » RBW 30 kHz Compatible FSuU
10de  SWT 63.2 s & VBW 100 kHz  Mode Auto FFT _ Input 1 aC 10de  SWT 63.2 s & VBW 100 kHz Mode Auto FFT  Input 1 AC

MI[1] 6.02 dBm M1[1] 6.16 dBm
2.4021610160 GHz| 2.4401605470 GHz|

ndB 20.00 dB “—ndB 20.00 dB
Bw 1.282500000 MHz| A S i Bw 1.281375000 MHz|

0dem — 17 — QUG op, 1873.0 — it Q st or 1904.3

¥ N
-10 dBm = -10 dém

20 dem [ A 20 dem

-30 dBm -30 dBm

40 dBm

-50 dBm

-60 dBm -60 dBm

=70 dBm =70 dem

CF 2.402 GHz 32000 pts Span 3.0 MHz CF 2.44 GHz 32000 pts Span 3.0 MHz

Mmarker
Type | Ref | Trc X-value ¥-value Function Function Result | X-value Y-value Function Function Result
M1 1 2.402161016 GHz 6.02 dem ndd down 1,2825 MHz 1 2.440160547 GHz 6.16 dBm ndd down 1.281375 MHz
T1 1 2.401366578 GHz -13.98 dém ndB. 20,00 dB 2.439366578 GHz -13.85 dém ndb 20,00 dB
T2 1 2.402649078 GHz -13.98 dBm Q factor 1673.0 2.440647953 GHz -13.84 dBm Q factor 1904.3
— — — —

)

Date: 26 SEP. 2018 14:09.07

Spectrum

Ref Level 21.10 dém  Offset 21.10 dB & RBW 30 kHz Compatible FSuU
10 dB  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT  Input 1 AC

M1[1] 5.64 dBm
2.4801612030 GHz

nde 20.00 dB
1.284750000 MHz|

QLo 1930.5

32000 Els Sm 3.0 MHz

X-value Y-value Function Function Result |
2.480161203 GHz 5.64 dBm ndg down 1.28475 MHz
2.479365359 GHz -14.36 dBm ndg 20.00 d&
2.480650109 GHz -14.36 dBm Q factor 1930.5

Date: 26 SEP 2018 14103
Channel 20dB Bandwidth (MHz)
Cmin 1.28
Cnom 1.28
Cmax 1.28
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Spectrum

Ref Level 21.10 d&m
10de

FSU
Auto FFT

Compatible
Mode

Offset 21,10 d8 & RBW 30 kHz

SWT 63.2 ps & VBW 100 kHz Input 1 AC

Ref Level 21.10 dem
10de

FSU
Auto FFT

Offset 21,10 d8 & RBW 30 kHz
SWT 63.2 ps & VBW 100 kHz

Compatible
Mode

Input 1 AC

6.53 dBm)|

6.78 dBm)|
2.4021608280 GHz|

MI[1]

M1[1]
2.4401609220 GHz
20.00 dB

20.00 dB|
1.269281000 MHz|

)
¥y ndB
Bw

ndB
Bw 1.273594000 MHz|

1916.0

1892.5

=G factor

=Q-factor

-10 dém

-20 dem

-50 di

-50 dBm

-60 dBm

-60 dBm

=70 dem

=70 dBm

CF 2.402 GHz 32000 pts Span 3.0 MHz

CF 2.44 GHz

32000 pts Span 3.0 MHz

Marker
Type Function Result
1 1.269281 MHz

Function
nde down

Y-value
6.78 dBm

Ref | Tre X-value
1 2.402160828 GHz

X-value Y-value Function Function Result

2.440160922 GHz 6.53 dBm ndB down 1.273594 MHz

ndB. 20,00 dB

2.439356266 GHz -13.47 dém ndb 20,00 dB

1 2.401357672 GHz -13.23 dém

1892.5

1 2.402626953 GHz 2 dBm Q factar

Q factor 1916.0

2.440629859 GHz -13.47 dBm
— —

— 222 dom

Date: 26 SEP. 2018 14:12:09

Spectrum

Ref Level 21,10 dém  Offset 21,10 dB & RBW 30 kHz
= Att 10 dB  SWT 63.2 y5s & VBW 100 kHz

Compatible
Mode

Auto FFT

FSU
Input 1 AC

M1[1]

N
L—nda
Bw

-Q-factor

6.70 dBm)|
2.4801605470 GHz|
20.00 dB|
1.269281000 MHz
1954.0

49 dBn

-50 dBm:

-60 dBm

=70 dBm

32000 Els

CF 2.48 GHz

Sm 3.0 MHz

X-value Y-value

Function

Function Result |

2.480160547 GHz 6.70 dBm

nde down

1.269281 MHz

2.479357672 GHz -13.31 dBm

ndg

20,00 dB

2.480626853 GHz -13.30 dBm

Date: 26 SEP.2018 14:14:11

Q factor

1954.0

Channel 20dB Bandwidth (MHz)
Cmin 1.27
Cnom 1.27
Cmax 1.27

4.6. CONCLUSION

20dB Emission Bandwidth measurement performed on the sample of the

product Sagemcom® Sound Box SBDVO01,

SN: 253770742, in configuration and description presented in this test report, show levels compliant to the 47 CFR

PART 15.247 limits.
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5. CARRIER FREQUENCY SEPARATION

5.1. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU

Date of test : September 26, 2018 to September 27, 2018
Ambient temperature :26°C & 24°C

Relative humidity 144% & 47%

5.2. TEST SETUP

- The Equipment Under Test is installed:
¥ On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
¥ Conducted Method
O Radiated Method

- Test Procedure:
M ANSI C63.10 § 7.8.2

Photograph for Carrier Frequency Separation
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5.3. LIMIT

Carrier Frequency Separation shall be at least two-thirds of the 20dB Bandwidth

5.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Cal_Date Cal_Due
. ROHDE &
EMI receiver SCHWARZ ESR7 A2642023 2016/11 2018/11
Multimeter KEITHLEY 2000 A1242090 2017/05 2019/05
Cal with Cal with
Power supply KIKUSUI PCR500M A7040079 Multimeter Multimeter
Cable TELEDYNE 920-0202-048 A5329674 2017/10 2018/10

Note: In our quality system, the test equipment calibration due is more & less 2 months

N° 157205-726501-B
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5.5.

RESULTS

GFSK

Cmin Cnom
Spectrum X X X W[ spectrum X X X 2
Ref Level 15.00 dém  Offset 21.10 d8 & RBW 3 kHz Compatible FSU Ref Level 15.00 dgm Offset 21,10 d& » RBW 3 kHz Compatible FsSU
|= Att 10de  SWT 632 ps & VBW 10 kHz Mode Auto FFT  Input 1 AC Att 10de  SWT 632 ps & VBW 10 kHz  Mode Auto FFT  Input 1 AC
[01Pk View@2Pk View ©1Pk View@2Pk View
N D2[2] 0.00 dp| -~ D2[2] 0.28 dp|
l0d 1.0000000 mHz| il © 1.0003750 MHz
M1 mM1[1] -, 0.59 dBm| M1 M1l 0.61 dBm|
0 dem 'j‘ ) 2.4019686720 GHZ| 0 dem T P 2.4399685780 GHz|
v ds A s iRA A
_ i, hiy e LYY hiy
10 dBm = T - e 10 dBm Hit IR
Ly ™ lﬂm fA . Iﬂm |
20 dBm ; ‘lliu Ll /PN j | ¢ 20 di ||.' ‘w‘ Il =t ¥ q
T gy ”‘ LT e |I,r
‘ \“u"“ [ ril.ﬂ“' i M ’M ) s
-30 dem — T - if H, -30 dem——- L
i it | Il |
dem—4p- - - 0 dem -
41” IlI "M ,‘rl! LS \I;‘f i “I[ ’{rn L J\FT ,“J'u\
i\ ] Ki 1 [*RN i WA
Y 7 Pl A / Pl -
80 dBm i o] 'nrlnlr“llqﬂ.l [y 60 dem L ) fl m
Lire o .
MM i | T
-0 d

32000 pts

Span 3.0 MHz

CF 2.4405 GHz

32000 pts

Span 3.0 MHz

X-valus

¥-value Function |

Function Result

2.401968672 GHz

-0.59 dBm

Marker

X-value ¥-value Function |

Function Result |

Type | Ref | Trc |
M1 1

2.439568578 GHz -0.61 dBm

1.0 MHz
—

0.00 dB
—

Date: 26.SEP.2018 14:26.:50

I

02| M1 2

1.000375 MHz -0.28 dB
— —

Date: 26 SEP.2018 14:30.35

I

Spectrum

Ref Level 15.00 dgm
= Att 10 dB

Cm

Offset 21,10 d&é & RBW 3 kHz
SWT 632 ps @ VBW 10 kHz

ax

Compatible
Mode

Fsu
Auto FFT

Input 1 AC

0 1Pk View@2Pk View

D2[2]

1

M1[1] D2

"""'.?\ﬁ.'ll

1.26 dB|
1.0008440 MHz|
0.95 dBm)|
2.4789687660 GHz|

| \'“["‘M

]
il ‘|
T

\an }
N

LAl i

32000 pts

Span 3.0 MHz

X-value

Y-value Function Fun

ction Result

2.478968766 GHz

-0.95 dBm

83,906 kHz

-0.95 dB

1.000844 MHz

1.26 dB

Date: 26 SEP.2018 14:34:53

Channel Carrier Frequency Separation (MHz) Limit (MHz)
Cmin 1.00 Minimum 2/3 of 20dB Emission Bandwidth
Cnom 1.00 Minimum 2/3 of 20dB Emission Bandwidth
Cmax 1.00 Minimum 2/3 of 20dB Emission Bandwidth
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/4 DQPSK

Spectrum Spectrum
Ref Level 15.00 dém  Offset 21.10 d8 & RBW 3 kHz Compatible FSU Ref Level 15.00 dgm Offset 21,10 d& » RBW 3 kHz Compatible FsSU

|= Att 10de  SWT 632 ps & VBW 10 kHz Mode Auto FFT  Input 1 AC @ Att 10de  SWT 632 ps & VBW 10 kHz  Mode Auto FFT  Input 1 AC

O 1Pk View@2Pk View 0 1Pk View@2Pk View

D2[2] 0.01 dp| -~ D2[2] 0.13 dp|

10de 1.0002810 mHz| il © 1.0006560 MHZ
5.65 dBm| M1[1] 5.67 dBm|

0 dem T . 2.4021554220 GHz i T . 2.4401553280 GHz

ML [ 1.8 s

f |
'T’!mwllfj ™ 'II‘ i M . i'i \‘.'l"“ﬁ‘h r"‘-

-10 dBm

— i ﬁu“.-"m,.i m

l“P‘Mﬂr\n"‘,llvf .
it “l."-J"rrh'y .,.‘"J \\'\h

32000 pts Span 3.0 MHz 32000 pts Span 3.0 MHz

X-value ¥-value Function Result | Type | Ref | Tre | X-value ¥-value Function | Function Result |
2.402155422 GHz -5.65 dém M1 1| 2.440155328 GHz -5.67 dém

1.000281 MHz 0.01 dB 02| M1 2 1.000656 MHz -0.13 dB
— — — — —

Date: 26 SEP. 2018 14:38:56

Spectrum

Ref Level 15.00 dém  Offset 21.10 dB » RBW 3 kHz Compatible Fsu
= Att 10 dB  SWT 632 ps @ VBW 10 kHz  Mode Auto FFT  Input 1 AC
0 1Pk View@2Pk View

D2[2] 0.00 dB)
1.0000940 MHz|

M1[1] 5.82 dBm
2.4791552340 GHz|

Ll

il 1|1' " ‘-IF‘
LT

g il

32000 pts Spa_n 3.0 MHz

X-value Y-value Function Function Result
2.479155234 GHz -5.82 dBm
1.000094 MHz 0.00 dB

Date: 26 SEP.2018 14:43:38

Channel Carrier Frequency Separation (MHz) Limit (MHz)
Cmin 1.00 Minimum 2/3 of 20dB Emission Bandwidth
Cnom 1.00 Minimum 2/3 of 20dB Emission Bandwidth
Cmax 1.00 Minimum 2/3 of 20dB Emission Bandwidth
TEST REPORT
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Spectrum
Ref Level 15.00 dém Offset 21,10 d& & RBW 3 kHz Compatible FSU
@ Att 10de  SWT 632 ys @ VBW 10 kHz  Mode Auto FFT  Input 1 AC
0 1Pk View@2Pk View

Spectrum

Ref Level 15.00 dem Offset 21,10 dé & RBW 3 kHz Compatible FSU
|= Att 10de  SWT 632 ys @ VBW 10 kHz  Mode Auto FFT  Input 1 AC
©1Pk View@2Pk View

" D2[2] 0.07 dB - D2[2] 0.22 dB
10 1.0003750 MHz| 10 1.0000000 MHZz|
m1[1] 6.49 dBm M1[1] 6.23 dBm
0 dem i 2 a010a72600 cr| ||l o dem i 2.4390376410 GHz
v
-10 dem oy 'rrﬁll - '_.)‘ " w 1,,\Hrm '{L 10 dBm PN - S A n'..r-‘\,'ln o '"AM ,qI‘ ) .|
£0d8m : 1";“'" [ |” I J | } 204 )v\'rﬁ iy T
Pl W X Y |
[ il Ma i NM ¥ HM
-30 dBm—t+ i : -30 dBm—+ + e )
. h A [ [
40 dBm . f 40 dBm— m -

=
=]

I b1y
TR e
VIS TR e

ey

\E;f;}n My ‘ W WW W 'l“'."FL1"I‘J'|‘,"‘ bar . s w
Lk L - - e I"F'f\‘u. !

=

bt |
R

32000 pts Sian 3.0 MHz 32000 pts Sian 3.0 MHz

X-value v-value Function | Function Result | Type | Ref | Tre X-value v-value Function | Function Result |
2.401937266 GHz -6,49 dBm M1 1 2.439937641 GHz -6.23 dBm
1.000375 MHz -0.07 dB p2| mi| = 1.0 MHz -0.22 dB

Date: 26.SEP. 2018 14:46.:30

Spectrum

Ref Level 15,00 dém Offset 21,10 dB & RBW 3 kHz Compatible FSU
“ ALt 10 dB SWT 632 ps @ VBW 10 kHz  Mode Auto FFT  Input 1 AC
0 1Pk View@2Pk View

10 D2[2] 0.14 dg|

1.0001880 MHz
M1[1] 6.63 dBm|
0 dem - 2.4789372660 GHz|

.

10 dem |II.Il|‘J1“i' m {'.‘U[‘M"] "I',,'fp‘. ‘41‘,",- m W 'hﬂ‘w\'fl\\

-20 dBm -

-30 dBm:

|4 i
I I,v.wr,H.L,‘-‘

-80 dBm

CF 2.4795 GHz 32000 pts Span 3.0 MHz

X-value Y-value Function Function Result

2.478937266 GHz -6.63 dBm
1.000188 MHz -0.14 dB

— —

Date: 26.8EP.2018 14.:51:05

Channel Carrier Frequency Separation (MHz) Limit (MHz)
Cmin 1.00 Minimum 2/3 of 20dB Emission Bandwidth
Cnom 1.00 Minimum 2/3 of 20dB Emission Bandwidth
Cmax 1.00 Minimum 2/3 of 20dB Emission Bandwidth

5.6. CONCLUSION

Carrier Frequency Separation measurement performed on the sample of the product Sagemcom® Sound Box
SBDVO01, SN: 253770742, in configuration and description presented in this test report, show levels compliant to the
47 CFR PART 15.247 limits.
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6. NuMBER OF HOPPING FREQUENCY

6.1. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU
Date of test : September 26, 2018
Ambient temperature : 26°C

Relative humidity 1 44%

6.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
™ Conducted Method
O Radiated Method

- Test Procedure:
¥ ANSI C63.10 § 7.8.3

Photograph for Number of Frequency Hopping
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6.3.

LIMIT

Number of Hopping Frequencies shall be at least 15 channels

6.4.

TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Cal_Date Cal_Due
. ROHDE &
EMI receiver SCHWARZ ESR7 A2642023 2016/11 2018/11
Multimeter KEITHLEY 2000 A1242090 2017/05 2019/05
Cal with Cal with
Power supply KIKUSUI PCR500M A7040079 Multimeter Multimeter
Cable TELEDYNE 920-0202-048 A5329674 2017/10 2018/10

Note: In our quality system, the test equipment calibration due is more & less 2 months

N° 157205-726501-B
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6.5. RESULTS

GFSK
Call

Ref Level 21,10 dBm Offset 21.10 dB & RBW 200 kHz Compatible FsL
10de  SWT E7 ps @ VBW 1 MHz Mode AUtO FFT  Input 1 AC

M1[1] 11.33 dBm
2.40215780 GHz
|

32000 pts

Channel Number of Hopping Frequencies Limit
Call 79 Minimum 15
TEST REPORT
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/4 DQPSK
Call

Ref Level 21.10 dém Offset 21.10 dB & RBW 200 kHz Compatible FsU
10de  SWT 57 s @ VBW 1 MHz Mode AUto FFT  Input 1 AC

M1[1] 8.29 dBm
2.40292660 GHz

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-70dBm

F1

Start 2.39 GHz 32000 pts

Channel Number of Hopping Frequencies Limit
Call 78 Minimum 15
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8DPSK

Call

) ]

Ref Level 21.10 dém Offset 21.10 dB & RBW 200 kHz Compatible FsU
Att 10de  SWT 57 s @ VBW 1 MHz Mode AUto FFT  Input 1 AC

O 1Pk Yiew

M1[1] 8.29 dBm
2.40416090 GHz

10 dam— |13 | | | |

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dBm o

Start 2.39 GHz 32000 pts Stop 2.49 GHz

Channel Number of Hopping Frequencies Limit

Call 78 Minimum 15

6.6. CONCLUSION

Number of Frequency Hopping measurement performed on the sample of the product Sagemcom® Sound Box

SBDVO01, SN: 253770742, in configuration and description presented in this test report, show levels compliant to the
47 CFR PART 15.247 limits.
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7. TIME OF OCCUPANCY

7.1. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU

Date of test : September 26, 2018 to September 27, 2018
Ambient temperature :26°C & 24°C

Relative humidity 1 44% & 47%

7.2. TEST SETUP

- The Equipment Under Test is installed:
¥ On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
M Conducted Method
O Radiated Method

- Test Procedure:
M ANSI C63.10§7.8.4

Photograph for Time of Occupancy
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Photograph for Time of Occupancy

7.3. LIMIT

The Time of Occupancy shall not exceed 0.4s within any period of 0.4s multiplied by the number of hopping channels

employed

7.4. TEST EQUIPMENT LIST

DESCRIPTION _ | MANUFACTURER MODEL N°LCIE | Cal_Date | Cal Due
. ROHDE &
EMI receiver oD, ESR7 A2642023 | 2016/11 2018/11
Multimeter KEITHLEY 2000 A1242000 | 2017/05 2019105
Power supply KIKUSUI PCR500M A7040079 | SRV o Calwih
Cable TELEDYNE 920-0202-048 | A5329674 | 2017/10 2018/10

Note: In our quality system, the test equipment calibration due is more & less 2 months
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7.5. RESULTS

Burst Length

GFSK

Spectrum  #

o ate 1008 - SWT
SGL TRGVID

SB0 ks @ VBW 3MHz

efLovel 1900 dem  Offset 2110 db = RBW 1Mz Gompatible Fou

Raf Level 2110 dém
nput 1 4C Att

SGL TRE:VID

DH3

Offset 21.10 &2 = RBW 1 MRz Compatible F5U
1046 - SWT

2.5 ms w VBW 3 MHz

1046 - SWT
SGL TRE:VID

RofLevel 2110 cém  Offset 21.10 2 @ RBW 1 MRz Compatible #5U
Att 34 ms @ VBW 3 MHz

Input 140

[E1Pk cirw

™ T T

T
[..]
i

ST LI LR L

FTeny

OF 7.402 Griz

52000 pts

Ioate: 26, SEP.2018 1550.02

Time of Occupancy

DH1

DH3

DH5

Spectrum a 0 X TN seectrum o x x Tl spectrum # X x 0 ]
RofLevel 2110 dem  Offset 21.10 b = RBW 1 WH:  Compatible F=0 RofLevel 2110 cém  Offsel 21.10 8 = RBW 11z Compatible £50. RofLevel 2110 cém  Offsel 21.10 8 = RBW 11z Compatible £50.
bo At 1068 = BWT 3155 @ VBW 3 MHz Tnput 14C Att 1008 @ SWT 3165 @ VBW 3 MHz Input 145 Att 1008 @ SWT 3165 @ VBW 3 MHz Input 14C
saL sa sa
B ek cirw [ 1Pk cirw [ 1Pk cirw
J i 101 den i o7 B
e H | | ! 12
"i o e L
||| 0 38
20 %y
iy Il 1] LI [ il I
REEET 1 TR TTRATIR R b AU TS TR iy U] 20 A SRR YT RMOETIE (T2 1 i b
0 -0 0
70 70 e
CF 2407 GHz 82000 pis ERTX7) | (XTI 32000 pts .65/ ) ||[GFz a0z ahr 57000 prs EAT)

te: 26 SEP.2018 15,3823

Packet Type

te: 26.SEF 2018 154114

Burst Length (ms)

Number of Hopping
during Time of
Occupancy

e 26.SEP 2018 154753

Time of Occupancy (ms)

Limit of Time of
Occupancy (ms)

DHA1

0.388

215

83.42

400

DH3

1.537

98

150.63

400

DH5

2.892

75

216.90

400
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Burst Length

/4 DQPSK

2DH3

Spectrum  #
RefLovel 2110 dem  Offset 2110 db = RBW 1%z Gompatible Fou

S 1008 @ SWT 5504 @ VBW 3MHZ Tnput 14C
SGL TRGVID

[B1Pk cirw

Spectrum

RefLevel 2100 cém  Offset 2120 % @ RBW 1 MAz  Gompatible £50

RefLovel 2130 cim  Offset 2110 =4 = RAW 11z Gompatible F5u
1000w BT Zms e VBW 30 Tnput 1 4C

1000w BT 3ms w VBW 31 Input 1 4C

At
6L TRG:VID

B AL 0N S
R O A T A

CF 2,402 GHz 52000 pts

32000 pis 00.0

joste: 26,SEP.2018 15:53:44

Time of Occupancy
2DH1 2DH3 2DH5

Spectrum  # & i 8

A

Spectrum % © a 5

W spectrum # 0 0 o |
BofLovel 2110 dbm  Offswt 21.10 o @ RBW & MH:  Compatible F5u Ref Lovel 2130 cim  Offset 2110 =4 = RAW 11z Gompatible F5u Rof Lovol 21,30 G Offsot 2330 c& & REW 1 MMz  Campatible 50
fo At 1008 = SWT 6T @ VBW 3 Mz Input 14C Art 1000 ® SWT 3165 @ VBW 3 Miz Input 14C Att 1008 @ SWT 3165 @ VBW 3 MHz Input 14C
o o saL
@ 1Pk Clrw. [o1Pk Clrw [@ 1Pk Cirw
T o0 WAt 51 o Wi 83 dm
1 | | 1 o |
1 10 ‘ i | 10 1
L 0
20
E a0
“
0 £ £
- 7 7
GF 7407 arir 700 pis EAT) G 7 a0 Ghr S7000 g EAT) G 7 a0 Ghr S7000 g EAT)

te: 26 SER.2018 15,5531 e 26.5EP 2018 155512 e 26.5EP 2018 155335

MIUTIDE @ RERE Limit of Time of
Packet Type Burst Length (ms) during Time of Time of Occupancy (ms) Occupancy (ms)
Occupancy pancy

2DHA1 0.389 210 81.69 400
2DH3 1.643 110 180.73 400
2DH5 2.738 92 251.89 400
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Burst Length

8DPSK

Spectrum
Raf Lavel 21.10 dém
Att 1068 @ BWT 600 s @ VBW 3MH:

Offset 21.10 dE = RAW 1 WH: Compatible F=0

Spectrum
Ref Level 21.11
Att

o

Tnput 140
SGL TRE:VID

1046 - SWT

3DH3

Gém  Offsel 21.10 G2 & RBW 1Mz Compatible F5U

2ms e VBW 3 MHz Input 14

Spectrum  #
Ref Level 21.11
Att

1046 - SWT 3ms

SGL TRE:VID

Ddkm  Offset 21.10G2 @ RBW 1Mhz  Compatible F50
- VBW 3 Mz

Input 140

sai 1rap
| Crem
I s | | ™ oG

" iy o -

B I

s Wild il

0 i

i 20.90(

s 22

=

%0

2

- 7 j

- i i

CF 2,402 GHZ 52000 pt¥ 00,0 s/

Time of Occupancy

Spectrum

Spectrum

3DH3

Dk Offset 21.10 G2 @ RBW 1MHz  Compatible F50

iz Gompatible £50

Rof Lovel 2110 dém  Offst 21.10 dé = RAW 1 VH:  Compatible F=U Rof Loval 21,1
fo ate 1008 @ BWT  5LE5 @ VBW 3 MH: Input 14C e 0GB @ BWT 3165 @ VBW 3 WAz nput 1 45 At 1008 ® SWT 3163 e VBW 31 Input 1 Ac
oL L
e [erer o
| | ] .26 do ‘ T 758 d ‘ ‘
a2 e | o - L
1 il L
<0
0
CF 2,407 GHz 82000 pis 5165/ 2000 pis 5165/

joste: 26,SEP.2018 150108

Packet Type

Burst Length (ms)

Number of Hopping
during Time of
Occupancy

Cate: 26.5EP. 2018 16.08.30

Time of Occupancy (ms)

Limit of Time of
Occupancy (ms)

DHA1

0.388

225

87.30

400

DH3

1.64

122

200.08

400

DH5

2.74

89

243.86

400

7.6. CONCLUSION

Time of Occupancy measurement performed on the sample of the product Sagemcom® Sound Box SBDVO01, SN:
253770742, in configuration and description presented in this test report, show levels compliant to the 47 CFR PART

15.247.
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8. DutY CYCLE

8.1. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU

Date of test : September 26, 2018 to September 27, 2018
Ambient temperature :26°C & 24°C

Relative humidity 1 44% & 47%

8.2. TEST SETUP

- The Equipment Under Test is installed:
¥ On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
M Conducted Method
O Radiated Method

- Test Procedure:

M ANSI C63.10 § 11.6

Photograph for Duty Cycle
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8.3. LIMIT

None

8.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Cal_Date Cal_Due
. ROHDE &
EMI receiver SCHWARZ ESR7 A2642023 2016/11 2018/11
Multimeter KEITHLEY 2000 A1242090 2017/05 2019/05
Cal with Cal with
Power supply KIKUSUI PCR500M A7040079 Multimeter Multimeter
Cable TELEDYNE 920-0202-048 A5329674 2017/10 2018/10

Note: In our quality system, the test equipment calibration due is more & less 2 months

N° 157205-726501-B

TEST REPORT

Version : 02

Page 34/83



8.5. RESULTS

GFSK

Cmin

Spectrum

Ref Level 21.10 dBm Offset 21.10 dB &
= Att 10 dB @ BWT 20 ms &
SGL TRG:WID

RBW 40 MHz  Compatible F5U
YBW 40 MHz

Input 1 AC

(O 1Pk Clrw

10 derm

0 dBEm

-10.900 dBm

-20 dBm

-30 dBm

s |

-50 dBm

—

-60 dBm

-70 dBm

CF 2.402 GHz

32000 pts

Ref ¥-value

¥-value Function

Function Result

12,392887 ms

-39.27 dBm

M1 2.873215 ms

0.61 dB

M1 6.200819 ms

18.72 dB

Date: 26.SEP.2018 15:15:21

Channel Duty Cycle (%) Duty Cycle Correction (dB)
Channel 46.34 6.681
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/4 DQPSK

Cmin

-
Spectrum

Ref Level 21.10 dBm
ja ALt
SGL TRGWID

10 dB & SWT

[spectrum2 03] spectrum3 (] spectrum4 (7]

Offset 21.10 dB & RBW 40 MHz
20 ms & ¥YBW 40 MHz

Compatible F5U
Input 1 AC

1Pk Clrw

[TRG -10.900 dBm

-20 dBm

-30 dém

-40 dBm——7p——

-50 dBm

-50 dBm

-70dBm

GF 2.402 GHz

32000 pts 2.0ms/

Marker

Type | Ref | Tre | ¥-value

¥-value |  Function Function Result |

M1 1
01 M1 1
0z M1 1

5.195194 ms
2.870715 ms
6. 201444 ms

-40.13 dBm
0.10 de
32.27 de

I

) CRRRRERES oa

Date: 26.SEP.2018 15:19:41

Channel

Duty Cycle (%) Duty Cycle Correction (dB)

Channel

46.29 6.69
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8DPSK

Cmin

0 e (T =0

Ref Level 21.10 dBm
ja ALt

SGEL TRGYID

Offset 21.10 dB & RBW 40 MHz
10 dB & SWT 20 ms & ¥YBW 40 MHz

Compatible F5U
Input 1 AC

1Pk Clrw

[TRG -10.900 dBm

-20 dBm

-30 dém

-40 dBm——7p——

-50 dBm

-50 dBm

-70dBm

GF 2.402 GHz 32000 pts

2.0ms/

Marker

Type | Ref | Tre | ¥-value ¥-value |

Function Function Result |

M1 1
01 M1 1 2.87509 ms -0.48 dB
0z M1 1 6. 206444 ms 36.85 dB

5.190818 ms -38.84 dEm

[ I ]

Date: 26.SEP.2018 15:23:08

CRRRRERES oa

Channel Duty Cycle (%) Duty Cycle Correction (dB)
Channel 46.32 6.68
8.6. CONCLUSION

Duty Cycle measurement performed on the sample of the product Sagemcom® Sound Box SBDV01, SN:
253770742, in configuration and description presented in this test report, show levels compliant to the 47 CFR PART

15.247 limits.
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9. MaxiMmum CONDUCTED OUTPUT POWER

9.1. TEST CONDITIONS

Test performed by : Armand MAHOUNGOU

Date of test : September 26, 2018 to September 27, 2018
Ambient temperature :26°C & 24°C

Relative humidity 1 44% & 47%

9.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
™ Conducted Method
O Radiated Method

- Test Procedure:
v ANSI C63.10§ 7.8.5

Photograph for Maximum Conducted Output Power

TEST REPORT
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9.3.

LIMIT

Maximum Conducted Output power:
Shall not exceed 21dBm
Limits are reduced by G-6dBi if Antenna Gain above 6dBi

9.4.

TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Cal_Date Cal_Due
. ROHDE &
EMI receiver SCHWARZ ESR7 A2642023 2016/11 2018/11
Multimeter KEITHLEY 2000 A1242090 2017/05 2019/05
Cal with Cal with
Power supply KIKUSUI PCR500M A7040079 Multimeter Multimeter
Cable TELEDYNE 920-0202-048 A5329674 2017/10 2018/10

Note: In our quality system, the test equipment calibration due is more & less 2 months
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9.5.

RESULTS

Spectrum

Ref Level 21.10 d&m
Att 10 dB

Offset 21.10 d8 & RBW 3 MHz
SWT 635.8ns & VBW 10 MHz

Compatible
Mode

FsSuU

Auto FFT__Input 1 AC

Spectrum

Ref Level 21.10 d&m
Att 10 dB

Offset 21.10 d8 & RBW 3 MHz
SWT 635.8ns & VBW 10 MHz

FsSuU
Auto FFT

Compatible

Mode Input 1 AC

O 1Pk View

O 1Pk Max

Mi1[1]

10.99 dBm)|
2.401854360 GHz]

10.98 dBm)|
2.439830400 GHZ]

Mi[1]

32001 pts

J

Date: 26 SEP 2018 16:22:59

Span 6.5 MHz

32001 pts

Span 6.5 MHz

Spectrum

Ref Level 21.10 dBm
Att

10 dB SWT

Offset 21.10 di & RBW 3 hHz
6358 ns @ VBW 10 MHz

FSU
Auto FFT

Compatible

Mode Input 1 aC

O 1Pk Max

10.86 dBm)|
2.479824100 GHz|

mM1[1]

32001 pts Span 6.5 MHz

Il

J

Date: 26 SEP 2018 15:24:50
Channel Offset Cable + Att (dB) | Antenna Gain (dBi) | Maximum Conducted Power (dBm) Limit (dBm)
Cmin 21.10 3 10.99 21dBm
Cnom 21.10 3 10.98 21dBm
Cmax 21.10 3 10.86 21dBm
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